I Advantages of L-Shaped Fluid-End Module:

  • Less expensive and easier to maintain
  • More metal to support internal pressures
  • Designed to run with liner wear plates
  • No Lower valve guide needed
  • Comes with HP Quick-Change Valve Cover assemble

II Available 7500 P.S.I. Models include:

  • BOMCO F1600
  • EMSCO FB1600
  • GARDNER DENVER PZ11
  • HH F1600
  • NATIONAL 12P160
  • OILWELL A1700PT

III SOUTHWEST 12P-160 7500 P.S.I. 7-1/2” X 12”

ITEM NO.PART NO.DESCRIPTIONQTY.  REQ’D
 8476-25AFLUID END ASSEMBLY (CONSISTS OF ITEMS 3,4,16,17,18,19,20,21,22,23,24,25,26,27,28,29,31,32,33,34,36,37,38) 
11376YXXLINER (REFER TO-GUIDE FOR ORDERING CHART FOR TYPE (G); (Y); AND FOR BORE SIZE (XX)3
22930-XXLINER SEAL (REFER TO-GUIDE TO ORDERING CHART FOR TYPE AND SIZE (XX))3
38476-3WEARPLATE3
42988WEARPLATE, AND DISCHARGE MANIFOLD SEAL6
5XX-BYYPISTON (REFER TO-GUIDE FOR ORDERING CHART FOR SIZE (XX) AND TYPE (YY))3
6568-225PISTON O-RING3
71286-32PISTON ROD (WITH ELASTIC STOP NUT)3
8API-4ESNPISTON ROD ELASTIC STOP NUT3
91286-1SUB ROD3
101286CWYROD CLAMP (CONSIST OF 10A, 10B, 10C)  (FOR CLAMP ONLY, USE 1286C)6
10A1200H30HOSE (1/2” X 30” WITH 1/2” MALE  X 3/8” MALE CONNECTIONS)3
10B1286CWYFP14PIPE (3/8” X 14” GALVANIZED AND THREADED ON ONE END)3
10C4020-29BOLT (7/8 -9 GRADE 8 BOLT WITH LOCK NUT AND WASHER)12
111200G86PONY ROD3
12SEE PAGEVALVE6
13SEE PAGEVALVE INSERT (IF REQUIRED)6
14SEE PAGEVALVE SPRING6
15SEE PAGEVALVE SEAT6
 SWTM1700HYDRAULIC SEAT PULLER KIT COMPLETE (REFER TO TOOLS PAGE OF CATALOG FOR DETAILS)1
164488-25THREADED FLANGE6
174588-25SCREW GLAND6
184690-25APLUG (COMPLETE WITH VALVE GUIDE, BUSHING, AND SCREWS; INCLUDES ITEMS 20, 21, & 22)6
19P115UHP VALVE COVER PLUG NITRILE SEAL6
204788-25RVALVE GUIDE (COMPLETE WITH BUSHING #4700I)6
214700IUVALVE GUIDE BUSHING6
224018-18VALVE GUIDE SCREW                                   6
234015-2VALVE COVER STUD (WITH SW PART# HHN1250-7 1 1/4-7 HEAVY HEX NUT)72
244015-95POWER END STUD (WITH SW PART# HHN1375-6 1 3/8-6 HEAVY HEX NUT)30
256476LINER RETAINER FLANGE3
264017-65LINER RETAINER FERRY HEAD CAP SCREW                                           18
276576LINER RETAINER NUT3
284019-54SUCTION MODULE STUD (WITH SW PART# HHN1750-8 1 3/4-8 HEAVY HEX NUT)18
294018-19SUCTION MANIFOLD CAP SCREW (WITH LOCK WASHER)24
308576-50SUCTION MANIFOLD (FRONT OR SIDE INLET)1
31AJO419RSUCTION MANIFOLD GASKET3
328476-26SSUCTION MODULE3
338476-27DDISCHARGE MODULE3
348488-5DOWEL PIN6
358376-25MODDISCHARGE MANIFOLD1
364019-60DISCHARGE MANIFOLD STUD (WITH SW PART# HHN1250-7 1 1/4-7 HEAVY HEX NUT)18
37LW500LOCKWASHER6
38LW875LOCKWASHER24
399070012PONY ROD SEAL12
4080491292SPLASH GUARD3
  ** POLYURETHANE SEAL AVAILABLE** 

0 Comments

发表回复

Avatar placeholder

您的电子邮箱地址不会被公开。 必填项已用*标注